S ASSEMBLY INSTRUCTION
O b O d e LPT18 - COFFEE TABLE

HARDWARE LIST PART LIST

NO | HARDWARE NAME IMAGE [QTY (PCS)

@ | BOLT M8x25 10PCS | A TABLETOP=1PC B LEGS=2PCS C STRECHER=1PC
(@ |BOLT M8x70 3PCS

(® | SPRING WASHER M8 = 13 PCS

@ | FLAT WASHER M8 = 13 PCS

(® | ALLEN KEY M4 “~~.| 1PC

® | WOODEN DOWEL 2PCS

Eg@
3 D Y
@- / - T
// B | N
e P
s 5 ®

PAGE 1 OF 1




	Page 1

